

# 产品质量证明书

## Product Quality Certificate

订货单位: Customer:	海南国际能源交易中心运营总部	产品名称: Product:	不锈钢热轧钢带 Hot rolled stainless steel strip	
收货单位: Purchaser:	海南国际能源交易中心运营总部	交货状态Delivery Condition	ID/No.1 固溶 酸洗 不切边 ID/No.1 Solid solution Pickling	
执行标准Standard:	牌号Grade:  SUS304	合同号Contract No.:	质保书号Certificate No.:	
		客户订单Customer Order No.:	交货单号DeliveryOrder No.:	
JIS G 4304:2021		DD245000010001	240507173 F024500884	
		DD245000010001	车号Train Wagon No.:	
			桂E17569	

序号 No.	材料号 Material No.	炉号 Heat No.	规格 Description	数量 Quantity	重量 Weight
1	Y40501E13240	G40954	8×1530	1	23.655
尺寸及外观The size and appearance合格OK				合计Total	1 23.655

序号 No.	分析 Max. Min.	C%	Ni%	Cr%	Mn%	Si%	P%	S%	N%	Cu%	Mo%	Ti%
1	H	0.060	8.080	18.090	0.810	0.360	0.024	0.003	0.033	-	-	-

序号 No.	位置 方向 P. D.	屈服强度 Y. S.		抗拉强度 T. S.		伸长率 EL.		硬度 Hardness	
		Rp0.2Mpa Room	Rp1.0Mpa Room	Rm Mpa Room	EL. A Room	HRB Room	HRB Room		
1	2	301	361	659	50.5	84.4			

注释Notes: H=Heat analysis;P=Product analysis;P.D.=Position and Direction; Y.S.=Yield Strength;Room = Normal Temperature (Room Temperature); T.S.=Tensile Strength; EL.=Elongation; 2=Transverse;

备注Remarks: 1.The quality management system is in conformity with ISO 9001:2015 standard  
2.No weld repair; Free of mercury;No radiation contamination

Issued by Manufacturer.  
本产品已按上述要求制造和检验,结果符合要求,特此证明。  
We hereby certify that material described herein has manufactured and tested with satisfactory results in accordance with the requirements of the above material specifition.



Tieshangang Industrial Park, Bei Hai, Guang Xi, China  
服务热线After-sale Service:0779-8529506, 0779-8527223

日期Date.: 20240507235143